
 

 Page 1 of 59 

Public Comment Period Start Date: April 12. 2024 
Public Comment Period Expiration Date: May 14, 2024 
Alaska Online Public Notice System 

  
Technical Contact: David Khan, PE 

Alaska Department of Environmental Conservation 
Division of Water 
Wastewater Discharge Authorization Program 
555 Cordova Street 
Anchorage, AK 99501 
(907) 269-4028 
Fax: (907) 269-7650 
david.khan@alaska.gov 

 
Re-issuance of an Alaska Pollutant Discharge Elimination System (APDES) permit to 
 

COEUR ALASKA, INC. 

For wastewater discharges from 
 

Kensington Gold Mine into Sherman Creek and East Fork Slate Creek 
 

The Alaska Department of Environmental Conservation (Department or DEC) re-issued an APDES 
[...]
Table 2: Outfall 002 Permit Limit Exceedances ....................................................................................... 13 

Table 3: Technology-Based Effluent Limits for Outfalls 001 and 002 .................................................... 14 

Table 4: Effluent Limits and Monitoring Frequencies for Outfall 001 (Sherman Creek) ........................ 15 

Table 5: Effluent Limits and Monitoring Frequencies for Outfall 002 (East Fork Slate Creek) .............. 16 

Table 6: Influent and Effluent Monitoring ................................................................................................ 17 

Table 7: Receiving Water Monitoring Parameters ................................................................................... 19 

Table 8: Sediment Monitoring Parameters and Analytical Methods ........................................................ 20 

Table 9: Changes to the Biomonitoring Program ..................................................................................... 22 

Table 10: Site-Specific Criteria for Sherman Creek [18 AAC 70.236(b)(3)] ........................................... 24 

 

Table B-1: Technology-Based Effluent Limits for Outfalls 001 and 002 ................................................ 43 

Table B-2: Most Stringent of the Water Quality Criteria Applicable to Kensington Discharges into 
Sherman Creek (Outfall 001) .................................................................................................................... 44 

Table B-3: Most Stringent of the Water Quality Criteria Applicable to Kensington Discharges into East 
Fork Slate Creek (Outfall 002) ................................................................................................................. 45 

 

Table C- 1: RPM Calculation for Outfall 001 .......................................................................................... 48 

Table C- 2: Reasonable Potential Determination for Outfall 001 ............................................................. 49 

Table C- 3: RPM Calculation for Outfall 002 .......................................................................................... 50 

Table C- 4: Reasonable Potential Determination for Outfall 002 ............................................................. 51 

 

Table D- 1: Water Quality-Based Effluent Limit Calculations for Outfall 001 ....................................... 55 

Table D-2: Water Quality-Based Effluent Limit Calculations for Outfall 002 ........................................ 57 

Table D-3: Outfall 001 Effluent Limits .................................................................................................... 58 

Table D-4: Outfall 002 Effluent Limits .................................................................................................... 59 

FIGURES 

Figure 1: Kensington Gold Mine Location Map ....................................................................................... 38 

Figure 2: Site Map—Outfall 001 .............................................................................................................. 39 

Figure 3: Site Map—Outfall 002 .............................................................................................................. 40 

Figure 4: Line Drawing ............................................................................................................................. 41 
 



 

 Page 5 of 59 

 

LIST OF APPENDICES 

APPENDIX A.  FACILITY INFORMATION ................................................................................... 38 

APPENDIX B.  BASIS FOR EFFLUENT LIMITS .......................................................................... 42 

APPENDIX C.  REASONABLE POTENTIAL DETERMINATION ............................................. 46 

APPENDIX D.  EFFLUENT LIMITS CALCULATION ................................................................. 52 

  



 

 Page 6 of 59 

1.0 APPLICANT 

This fact sheet provides information on the Alaska Pollutant Discharge Elimination System (APDES) 
permit for the following entity: 

Name of Facility: Kensington Gold Mine 
APDES Permit Number: AK0050571 
Facility Location: 45 miles north of Juneau, Alaska 
Mailing Address: 3031 Clinton Drive, Suite 202, Juneau, AK 99801 
Facility Contact: Peter Strow, Environmental Manager 

Figures in APPENDIX A of this fact sheet show the location of the Kensington Gold Mine along with 
discharge and monitoring locations and a line drawing of the water balance. 

2.0 FACILITY INFORMATION 

2.1 Background 

The Kensington Gold Mine is an underground gold mine located 45 miles north of Juneau, 
Alaska on a peninsula between Berners Bay and Lynn Canal. Coeur Alaska, Inc. (Coeur) 
operates the mine. Kensington started production in 2010 with an estimated mine life of 10.5 
years. The permit was originally issued as a National Pollutant Discharge Elimination System 
(NPDES) permit in 1998 and reissued in 2005. Two more reissuances occurred in 2011 and 2017 
under the APDES Program.  

The Facility is located at the southern end of the Kakuhan Range of the coastal mountains in the 
Tongass National Forest on the small peninsula formed between Lynn Canal and Berners Bay. 
The Site is currently accessible by floatplane, helicopter, or boat. The mine is within the 
administrative boundary of the City and Borough of Juneau. 

The mine produces approximately 2,000 tons/day of ore. Milling began in 2010, and results of 
exploration activities or other factors could extend the life of the operation beyond the currently 
estimated 10.5 years. At the time of the permit renewal application, permitting is underway for a 
life of mine extension for 10 additional years of tailings and waste rock storage capacity with the 
approval of POA-1. The mill and mine operate 24 hours per day, 7 days a week. A gold 
concentrate is produced at the mill, packed in containers, and transported for off-site processing. 
Tailings from the mill are either sent to the Paste Backfill Plant, to be processed and placed in 
the underground mine, or are placed at the Tailings Treatment Facility (TTF), 

Kensington lies within the Sherman, Johnson, and Slate Creek drainages. Mine infrastructure in 
the Sherman Creek drainage includes an adit, waste rock dump, warehouse, and water treatment 
plants. Here, drainage from the mine is treated and discharged to Sherman Creek at Outfall 001. 
Sherman Creek drains to Lynn Canal.  

A mine portal, mill, waste rock dump, and man camp are located within the Johnson Creek 
Drainage. The TTF is located in Slate Creek. Water from the TTF is treated and discharged to 
East Fork Slate Creek at Outfall 002. Johnson and Slate Creeks drain to Berners Bay. 

  



 

 Page 7 of 59 

2.2 Facility and Wastewater Description 

The Kensington facility consists of the following major elements: 

 An underground mine that utilizes long-hole stoping and conventional mining methods 
with ramps for transferring ore and waste rock to the surface; 

 A mill that concentrates gold bearing minerals from the ore through crushing and 
grinding, gravity concentration, and flotation; 

 Two tailings management systems: An underground plant that produces cemented paste 
backfill that is placed underground and a TTF, with an engineered dam, located in Lower 
Slate Lake; 

 Dumps for the disposal of non-acid generating waste rock; 

 Water management systems that maximize recycling and treat all waters affected by the 
project in accordance with pertinent federal and state legislation; 

 A wharf for transporting men and materials to and from the site; 

 A network of private roads; 

 On-site power generation and electrical distribution; 

 A man camp with showers, lavatories, and recreation and dining facilities; and 

 An assortment of shops, warehouses, and offices to support mine operations.  

The permit continues authorization of the discharge of treated wastewater to Sherman Creek and 
East Fork Slate Creek from Outfall 001 and 002, respectively. With a mean annual precipitation 
of 85 inches, Kensington operates at a net positive water balance thus necessitating the need to 
discharge excess water.  

Outfall 001 

Outfall 001 discharges treated effluent from the Comet mine water treatment plant (MWTP) to 
Sherman Creek. This water is collected from the underground mine that includes workings on 
the Comet and Jualin sides of the hydrologic divide and conveyed to the Comet workings. 

Influent flows vary on a seasonal basis with highest inflows during spring snowmelt and heavy 
precipitation (rainfall) events during the autumn. Lowest flows occur during mid-winter when 
there is deep snow cover and little, if any, infiltration and groundwater recharge. Previously, 
average monthly flows during the high-flow months are in the range of 1,600 to 2,500 gallons 
per minute (gpm). The permit application includes a request to increase the authorized discharge 
flow limit at Outfall 001 to accommodate the increasing trend in flows from the underground 
mine observed over the last five years. Design parameters the treatment system expansion will 
maintain the existing level of treatment as a minimum. This permit approves a maximum flow 
increase of 1,500 gpm over the previous permit. The maximum flow limit for Outfall 001 
increases to 4,500 gpm. 

Treatment at the Comet MWTP is a combination of coagulation, flocculation, clarification, and 
multimedia filtration. The Comet MWTP has two MWTPs: the original plant (Comet 1) and the 
plant expansion installed in late 2010 (Comet 2). Currently, each plant has a capacity to treat 
1,500 gpm for a total of 3,000 gpm. Two separate mine water streams are treated and combined 



 

 Page 8 of 59 

before discharge. With Department review and written approval, the current system may be 
upgraded to increase the total capacity to 4,500 gpm. 

The Comet MWTP is designed to remove suspended solids from groundwater collected in the 
mine. The plant process incorporates several individual stages, including coagulation using ferric 
chloride, polymer addition, clarification, solids filtration, and hydrochloric acid addition for pH 
control. Ferric chloride and polymer are added to facilitate flocculation of solids for settling in 
the clarifier. Clarified water is further filtered to remove residual solids prior to final discharge. 
Hydrochloric acid is only added under unusual circumstances, such as when grouting is being 
done underground and the influent pH is greater than 8.5. 

Most of the solids removed by clarification are recycled back to the clarifier to enhance solids 
settling. A portion of the solids are collected and dewatered in a filter press. The solids are 
disposed of in the Comet Development Rock Stockpile as approved by the Alaska Department of 
Environmental Conservation (DEC) (2013). 

The proposed expansion would resemble the 2010 plant expansion (Comet 2) that added 
additional capacity to account for flows in a very wet month. Both system expansions are based 
on the same treatment processed as the original treatment system. These treatment processes use 
proven technology, and water quality data from the water treatment plants’ effluent indicates that 
it performs effectively. 

Outfall 002 

At Outfall 002 the treatment system is designed to remove non-soluble metals and soluble 
aluminum, which precipitates at a circumneutral pH, from the TTF water. The maximum 
capacity of the TTF water treatment plant (WTP) is 2,000 gpm. Outfalls 002 and 003 are within 
the WTP system but each have separate monitoring locations and requirements based on whether 
the discharge includes flow augmentation treatment. The monitoring location for Outfall 002 is 
after the WTP and prior to flow augmentation treatment.  

The basic treatment scheme is like the process used in the Comet MWTPs. Treatment begins 
with the addition of reagents to promote coagulation and flocculation, with the ability to add 
caustic or acid solutions for pH modification. The next major process is clarification. Clarified 
wastewater is forced through multi-media filters and, additionally, through carbon filters. The 
treatment process described uses proven technology, and water quality data from the water 
treatment plant effluent indicates that it performs effectively. 

Treated effluent from Outfall 002 is discharged to East Fork Slate Creek. The discharge at 
Outfall 002 is necessary to maintain sufficient freeboard within the TTF, in accordance with the 
Alaska Department of Natural Resources Certificate of Approval to Operate a Dam. Inflows to 
the TTF include pumped tailings slurry from the mill, direct precipitation, undiverted runoff 
from adjacent drainage areas, and overflow from the Upper Slate Lake diversion structure 
(during periods of high flow). In addition, the TTF may receive seepage from graphitic phyllite 
(see Section 3.0.).  

Outfall 003 

Outfall 003 is a new outfall for the purpose of establishing compliance limits for sulfate after 
flow augmented treatment authorized to meet WQBELs for sulfate. Outfalls 002 and 003 
discharge WTP effluent downstream of the final process unit. Each outfall provides a compliance 
monitoring location within the WTP system relative to the flow augmentation system (authorized 



 

 Page 9 of 59 

later in this section). The monitoring location of Outfall 003 is after flow augmentation. The 
treated and flow augmented discharge is limited to maximum flow 4,000 gpm which establishes 
a dilution ratio of 1:1 based on the maximum flow rate established for Outfall 002. Sulfate limits 
are established in the permit based on WQS of 250 mg/L average monthly limit and 500 mg/L 
maximum daily limit.  

Background: Questions regarding a previously unidentified flow augmentation treatment at the 
Lower Slate Lake WTP were raised in comment by EPA on the draft Environmental Impact 
Statement in early 2021. In response to the comments, DEC committed to addressing the 
concerns in the reissuance of this permit.  

In August, 2021, the Department received a sulfate treatment evaluation report from Coeur, and 
approved plans for the construction of a reverse osmosis (RO) treatment system at the 
underground paste plant. Coeur reported that the flow augmentation connection valve was closed 
on May 11, 2022, and they have not augmented discharge flow since then. The report on the 
evaluation of the sulfate source concluded that the water cycle between the TTF, mill facility and 
underground paste plant has caused increasing sulfate levels in the TTF beyond the expected 
influent concentration in the original WTP design. Based on the findings, Coeur was authorized 
to install a reverse osmosis (RO) treatment system to the underground paste plant to remove 
sulfate from the mine water system and thus reducing the sulfate mass loading to the TTF. The 
treatment system is sized to accept 120 gallons per minute (gpm) of flow and is expected to 
remove 99% of sulfate. Reducing and maintaining the concentration of sulfate in the TTF to 
below 250 mg/L is the goal of the sulfate reduction plan to ensure compliance with the permit 
limit for sulfate. Mass balance calculations predicted the time required to reduce the current 
concentration of sulfate in Lower Slate Lake from 440 mg/L to below 250 mg/L is about 3.5 
years of continuous RO treatment system operation. 

\Although the reasonable potential analysis of the effluent sulfate concentration indicated that 
there is no reasonable potential of the discharge to exceed water quality standards based on the 
period of analysis, a review of the sulfate trend, a review of source control, water treatment 
options and future environmental concerns suggested by data, the department determined that 
maintaining the flow augmentation system in necessary to protect sulfate WQS. As the mine 
workings advance, sulfate concentrations within new orebodies vary and causing the influent 